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30.000 MHz 690.000 MHz 100.000 kHz 632.97932 MHz -56.85 dBm -43.85 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.77979 MHz -56.70 dBm -43.70 dB
725,000 MHz 1.000 GHz 100.000 kHz 921.73923 MHz -56.12 dBm -43,12 dB 725,000 MHz 1,000 GHz 100.000 kHz 926.13843 MHz -56.18 dBm -43,18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.94 dBm -31.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -45.20 dBm -32.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -40.90 dBm -27.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.89739 GHz -40,97 dBm -27.97 dB
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Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0100
40 Normal Voltage 0.0198
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0083
0 Normal Voltage 0.0047
-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0122
20 Maximum Voltage 0.0045
20 Normal Voltage 0.0000
20 Battery End Point 0.0100
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
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Full RB Full RB Full RB
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Result
6.49 PASS

LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / 16QAM
Middle Channel / Full RB

Spectrum & Spectrum &
Ref Level 30.00 dém  Offset 11,50 d& Ref Level 30.00 dém  Offset 11,50 d&
o att 0 dB__AQT 2 ms ® RBW 10 MHz o att 0 dB__AQT 2 ms ® RBW 10 MHz
@152 view @152 view
T ——
s e
o o
00 - 00
%
h
\ \
E \
T

|
1 T E
|
F 782.0 MHz Mean Pwr + 20.00 di F 782.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2226 bm 27,17 dbm 491 d8 2.46 dB 3.97 dB 4.45 dB 4.72 dB Trace 1 | 2139 cbm  27.61 dbm 5.22 dB 3.04 dB 4.78 dB 5.57 db 5.94 dB
e — —
[T ) Wooop e

LTE Band 13/ 10MHz / 256QAM
Middle Channel / Full RB

Spectrum & Spectrum &
Ref Level 30.00 cbm  Offset 11,50 db Ref Level 30.00 cbm  Offset 11,50 db
o att 0 dB__AQT 2 ms ® RBW 10 MHz o att 0 dB__AQT 2 ms ® RBW 10 MHz
@152 view @152 view
| [
=
o o
e
0.0 0.0
1E- - 1E-
3 3
\
A 5
\ \
1E 1E 31
f T
\ 3
| s
| }
+
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20.23 dBm 27,29 dBm 7.06 d8 3.01 dB 5.10 dB 6.20 dB 6.78 dB Trace 1 18.27 dBm 26,55 dBm 8.28 d8 3.10 d8 5.22 d8 6.49 dB 7.54 dB
I e—— — I —— e—_
[ [ CEEREEEN ] COCEEER N
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 506 | 490 | 992 | 9.78 - - - -

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 496 | 492 | 975 | 9.81 - - - -

TEL : 886-3-327-3456 Page Number : AB-2 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02B

LTE Band 13

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.23 dBm)| MI[1] 1564 dBm
o 781.29100 MH?Z| 782.66900 MHZ]
20 - 20
T ndB - 26.00 dB ¥ ndB X 26.00 dB
o A Ikt e it . B LA e 5.065000000 MHZ, 104 L L L e o LT Wy LN, 4.905000000 MHZ|
Q factor \ 154.3) Q factor \ 159.6
od \ 0d
2 ¥ §
10 df ‘% -10 o - =
\U Hv-. ™
204 i/ 20 o L L]."\.aL -
Ay oy o e o Vet
. A, g o
& Tl i g
-40 d -40 de
50 df 50 d
&nd -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 781.291 MHz 16.23 dBm nd@ down 5.065 MHz M1 7B2.669 MHz 15.64 dBm nd@ down 4,905 MHZ
T1 1 778.483 MHz -9.74 dBm nd8 26.00 dB T1 L 779.532 MHz -10.95 dbm nd8 26,00 d8
T2 1 784.547 MHz -9.77 dBm Q factor 154.3 T2 1 7B4.438 MHz -10.35 dém Q factor 159.6
L I 4 L [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.47 dBm)| MI[1] 18.00 dBm
M1 784.6770 MHz M1 782.4800 MHz,
= LTS 26.00 dB @ b dp, 26.00 dB
PR N e s . TR N S A T foni, -
- e Rl g 9.930000000 MHz 04 i At b gwwq‘w'""“\ 9.790000000 MH|
Q factor \ 79.0 f Q factor 79.9
/ i
od 0 d
=
-10 df -10 d i
i il k!
- i, 1, . ) bodf )
Hehtr y Rk WY
Y Yol Ml‘
a0 ! oy 30 vy
W, i )
-40 d -40 de
o
iy bl a7t Ao
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 784.877 MHz 18.47 dam nd8 down 9.93 MHz ML 782,48 MHz 18.00 dam nd8 down 9,79 WHz
T1 1 777.025 MHz -7.56 dBm nd8 26.00 dB T1 L 777.145 MHz -7.66 dBm nd8 26,00 d8
T2 1 786.955 MHz -6.68 dBm Q factor 79.0 T2 1 7B6.935 MHz -8.25 dBm Q factor 79.9
L I 4 L [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum

Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz

pectrum

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

o aet 0de SWT ims @ VBW 300kHz Mode Sweep o Att ands  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@10k Max (015K Mar
M 15.00 dbm| M 16.62 dbm
782.02900 MHz “ 785.0170 MHz
» 1
= ddp 26.00 dB| @ nde 26.00 dB|
A ) 4
e PV RSV ST WUy, Y iy 4.965000000 MHZ, o A At I Al b R R e ST *"'vw"‘k‘ 9.750000000 MHZ|
f Q factor 157.7 Q factor Y 80.5
d I, | 4
0 ! T 0
-10 di £ Ji 10 d
N L "
Il 0 ey Jwr I
] = !
T qllt LIt pefia - i U,
W bl - . Bl
-0d

il
T P
Lo

50 df
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782,828 MHz 15.03 dam nd8 down 4.965 MHz ML L 7BE.017 MHZ 16.62 dam nd8 down 9.75 WHz
T1 1 778.502 MHz -10.90 dBm nd8 26.00 dB T1 L 777.145 MHz -9.69 dBm nd8 26.00 dB
T2 1 784.468 MHz -10.18 dém Q factor 157.7 T2 1 7B6.B9S MHz -6.11 dBm Q factor 80.5
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02B

LTE Band 13

rum , trum 3
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.05 dBm) ™M1[1] 14.96 dBm)
" 781.84000 MHz N X 783.7580 MHz,
= 1 nd 26.00 dB @ e 26.00 dB
w0 b, B 4.925000000 MHZ| 104 e L P e A bt Bl st 9.810000000 MHZ|
* i S " Sloy = (] 158.7) b 7 Q factor 79.9
! I i
0 dem l\ 0 dam. ! {
f \ T L
-10 dem - L -10 dem 3 1
' ™ !
20 dem i b 20 dBm f
o My IJ
-30 dbm -30 dém -
e WP 7 iy
P el e
AT S -40 dBm v
Y T
50 dgm -50 dm
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 7BL.84 MHz 12.05 dam nd8 down 4.925 MHz ML 7B2.758 MHZ 14,96 dBm nd8 down 9.81 WHz
T1 1 779.502 MHz -13.80 dbm nd8 26.00 dB T1 L 777.165 MHz -12.92 dbm nd8 26,00 d8
T2 1 784.428 MHz -14.28 dam qQ factor 156.7 T2 1 7B6.975 MHZ -9.50 dam qQ factor 79.9
8 JL J o JL 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

Occupied Bandwidth

LTE Band 13 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.48 4.49 8.99 9.01 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 4.51 9.01 9.01 - - - -
Page Number : A8-5 of 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 13

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
16.18 dBm) ™M1[1] 16.08 dBm)
782.09900 MHz . 782.83900 MHZ]
= | . 4.485514486 MHz o ,? < 4.495504496 MHZ
wpaals b s, prt” By W s o, bt
0u i s 04 i i
/ |
04 04 I
i |
10 df -10 o .
i i
I
20 d 4 i 20 AN oo
AV T . T irT—

e g I et LA ol
30 L Al o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 782,893 MHz 16.18 dam ML 7B2.839 MHz 16.08 dam

T1 1 779.76224 MHz 10.53 dBm Oce Bw 4,485514456 MHz T1 L 779.76224 MHz 9.65 dBm Oce Bw 4,495504496 MHz

T2 1 784.24775 MHz 9.79 dam T2 1 78425774 MHZ 9.95 dam

L I 4 [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.44 dBm) ™M1[1] 17.26 dBm)
20 "t 784.7570 MHz, 0 I 780.8410 MHzZ,
T RPSSITON] EFVRVIT FOrys oL £.991008991 MHz (E ISP Y TSN 9.010989011 MHZ
10 d f 10 di F
/ y
od 7 0 d
1
-10 d U‘ -10 de r
i
J iy .
20 d I,~,~' 1, N‘-i 1 20 ,.r.\hh bt
"
a0 I W 30 U'N‘
ol Y4 liy
-40 s -40 d 7
st e L s
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784.757 NMHz 19,44 dam ML L 7BO.B41 MHzZ 17.26 dam
T1 1 777.5245 MHz 11.95 dBm Oce Bw £.991008951 MHz T1 L 777.5045 MHz 12.30 dBm Oce Bw 9.010969011 MHz
T2 1 786.5158 MHz 11.96 dam T2 1 786.5155 MHz 11.01 dam
L I 4 L [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.25 dBm) ™M1[1] 16.48 dBm)
782.57900 MHz 784.2380 MHz,
[
= - T oc 4495504496 MHz @ . K Lrialt o D By . 9.010989011 MHz]
o4 P2 T TR s S . A Al kel o
i 1 ! |
04 | | 04 [ |
I f iy
10 df 10 d
oy l|l N
0 " L - 'ﬂl h.!‘lt y
WY 1 o 7 il
gl o T, et | o Wl
e 9 ]
40 df 40 d —
SR Y
50 df -50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.579 MHz 14,25 dam ML L 7B4.238 MHZ 16.48 dam
T1 1 779.76224 MHz 9.27 dBm Oce Bw 4,495504496 MHz T1 L 777.5245 MHz 9.50 dBm Oce Bw 9.010969011 MHz
T2 1 784.25774 MHz 9.65 dam T2 1 786.5355 MHz 11.22 dom
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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trum b ctrum =
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.10 dBm)| 14.32 dBm
" 781.79000 MHz N 786.0560 MHz,
= GE Occ B 4.515424515 MHz @ 9.010989011 MHZ
04 i) il Ela T 104 T Lot b uifordant i
1 R R A = e 1
| /
0 dBm- /I + 0 dém '
/ 1
10 dam. ; . -10 dBm. d
o by f
20 dBm f by 20 dBm f
A ! [ h b,
-0 dém 'y - o -30 dém . sl i
Aafn AR N & R
B Yy - V. t,
-4l -40 dBm T :
e ST Y
50 dgm -50 dém
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7BL.79 MHz 13.10 dam ML 7B6.056 MHZ 14,32 dam
T1 1 779.76224 MHz 6.68 dBm Oce Bw 4.515484515 MHz T1 L 777.5245 MHz 7.74 dBm Oce Bw 9.010969011 MHz
T2 1 784.27772 NHz 7.45 darm T2 1 786.5355 MHz 7.86 dam
L L J q L L L J e

TEL : 886-3-327-3456 Page Number 1 A8-7 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

Conducted Band Edge

LTE Band 13 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m m
pectrur |l Sp m 7
Ref Level 30.00 dém  Offset 11.50 dB Mode Auto FFT Ref Level 30.00 dBm Offset 11.50 d& Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PARS
20 dbire—$BURIOUS | INE ARS y BAKS 20 dbipe—$RURIONS | INE ABS D ’l
10 dBm ” 10 dBm “
ode i 0dem Jl'
-10 d8m — I -10 dem: — ’ H
-20 dBm ! -20 dem ] !
SPURIOUS_LINE_ABS [ | SPURIOUS_LINE_ABS_ Il lL
-40 dBm f vl"\,‘ -40 dBm -
-50 dBm = M"“""""“‘"""-"f‘*"“fw 50 dem P e el 1"
s | Ny
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 773,25574 MHz -59.35 dém -24.35 dB 763,000 MHz 775.000 MAz 6.250 kHz 765.82318 MHZ 50,48 dbm 24,45 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.87527 MHz -45.99 dém -32.99 d& 775.000 MHz 775.900 MHz 100.000 kHz 77518746 MHz -47.26 dBm -34.26 dB
775,900 MHz 776.000 Mz 30.000 kHz 775,69595 MHz =50,50 dbm -37.50 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97657 MHz -52.95 dBm -39.95 db
776.000 MHz 788.000 MHz 100.000 kHz 777,32468 MHz 21.95 dBm -8.05 db 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 21.43 dBm -8.52 d8
788.000 MHz 788,100 MHz 30.000 kHz 788.01773 MHz -53.34 dBm -40.34 d& 788.000 MHz 788,100 MHz 30.000 kHz 78800115 MHz -48.56 dBm -35.56 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.74371 MHz -46.95 dBm -33.95 dB 788,100 MH= 783.000 MH2 100,000 kHz 788, 10245 MHz 43.23 dBm 3023 dB
753.000 MHz 205.000 MHz 6.250 kHz 799.42208 MHz -59.35 dBm -24.35 dB 793.000 MHz 806.000 MHz £.250 kHz 800.56494 MHz -59.31 dBm -24.31 dB
Y
I J1 v

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur |l Sp m 7
Ref Level 20.00 dém Offset 11.50 dB Mode Auto FFT Ref Level 3000 dém Offset 11.50 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbifpe—8PURIQUS | INE ABS )
10 dBm 10dBm ’..'-"-M-v-w
0dB F" w—j 0 dBm t
-10 dBm - J } -10 derm — i !
-20 dBm ; -20 dem ,‘
o / N o / \
SPURIOUS_LINE_ABS = | SPURIOUS_LINE_ABS_ ™
-40 dem ™, — 40 dBm ==
v TT ™ en R
-50 dBm J -50 dBm o
oo 0.
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -56.13 dBm -23.13 dB 763,000 MHz 775.000 MAz 6.250 kHz 774.83816 MHZ ~50.63 dbm 24.63 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -37.92 dém -24.92 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,34431 MHz -47.70 dBm -34.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -40.74 dBm -27.74 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97498 MHz 53.18 dbm 40,16 db
776.000 MHz 788.000 MHz 100.000 kHz 780,27373 MHz 7.683 dBm -22.17 dB 776.000 MHz 788.000 MHz 100.000 kHz 783.04296 MHz 7.65 dBm -22.35 db
788.000 MHz 788,100 MHz 30.000 kHz 788.03961 MHz -48.10 dem -35.10 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,08616 MHz -36.39 dBm -23.39 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -42.80 dBm -29.80 dB 788,100 MH= 783.000 MH2 100,000 kHz 788, 10245 MHz 3181 dBm 1681 dB
793.000 MHz 506,000 MHz 6.250 kHz 800.38312 MHz -50.42 dém -24.42 dB 293.000 MHz B06.000 MH2 6.050 kHz BOE 21420 MHz 55 .44 dBm o4 44 0B

]" T

i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.50 db

Mode 4uto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit Gheck PABS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS D
10 dBm H 10 dBm ‘hl
s H o i
-10 d8m — I -10 dem: — f l[
-20 dBm | - -20 dem
JR— JI 1 ~an J] !.
SPURIOUS_LINE_ABS Jt \ | SPURIOUS_LINE_ABS_ /‘ \k.
-40 dBm i\ -40 dBm v
50 dem £ -50 dBm ] ™
s | )
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.55544 MHz -59.42 dém -24.49 dB 763.000 MHz 775.000 MAz 6.250 kHz 766.50041 MHz ~50.68 dbm ~24.68 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.79705 MHz -47.26 dém -34.26 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.00045 MHz -47.54 dBm -34.54 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98437 MHz -50.37 dBm -37.37 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.90335 WMHz 53.00 dBm 40.00 db
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 20.69 dBm -9.31 d8 276.000 MHz 788.000 MHz 100,000 kHz 786.65135 MHz 20.84 dBm ~9.16 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.07717 MHz -52.96 dém -39.96 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.09995 MHz -48.62 dBm -35.82 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.26888 MHz -46.89 dBm -33.89 dB 785,100 MH= 753,000 MHz 100,000 kHz 766, 19545 MH= 44.23 dbm 3123 dB
793.000 MHz 806.000 MHz 6.250 kHz 80530519 MHz -59.45 dém -24.45 d8 793.000 MHz B06.000 MHz 6.250 kHz 793,14935 MHz -59.12 dBm -24.12 dB
Y
i [ i )
Date: 29.MAY.2024 23:1B:33
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrur Sp m v

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto FFT

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.50 di Mode Auta FFT

@1 AvoPwr (@1 AvgPwr
Limit #heck BAES Limit Gheck PABS
20 dbe—beupious Line ans BAKS 20 dblpe—FRURLOUS L INE ABS Laps
10 dem 10dem
WP rmma,
ode [* 0dBm f l
-10 d8m — J| ! -10 dem: —] i |
-20 dBm / L\ -20 dem ) L
SRURIGUS_LINE_ABS 7 o) | SPURIGUS_LINE_aBS_ —y
S Pl [N
-40 dBm W\T“ -40 dBm =
-50 dBm __i -50 dém =
ol "
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.79021 MHz -56.56 dém -23.66 dB 763.000 MHzZ 775.000 MAz 6.250 kHz 760,07103 MHz -59.30 dbm -24.30 de
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -39.56 dém -26.56 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.11374 MHz -47.74 dBm -34.74 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -42.36 dBm -29.36 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.99665 MHz ~53.04 dbm -20.04 dB
776.000 MHz 788.000 MHz 100.000 kHz 776.67932 MHz .80 dBm -23.20 d& 776.000 MHz 788.000 MHz 100.000 kHz 794,82917 MHz 6.56 dBm -23.44 dB
788.000 MHz 788,100 MHz 30.000 kHz 78809995 MHz -48.66 dBm -35.66 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.04960 MHz -37.42 dbm -24.42 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -42.64 dBm -29.64 dB 785,100 MH= 793.000 MHz 100.000 kHz 788.16608 MHz -33.42 dBm 20,42 dB
793.000 MHz 806.000 MHz 6.250 kHz 80527922 MHz -59.47 dém -24.47 d8 793.000 MHz B06.000 MHz 6.250 kHz 794.62987 MHz -59.47 dBm -24.47 dB
] J - I

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto FFT

SGL Count 100/100

Ref Level 30.00 dBm Offset 11.50 d&

Mode Auto FFT

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbipe—teuRIOUS }INE Ans DAKS e e - I
10 dBm ﬂ 10 dém J‘
0dB H 0 dem ’!
-10 dBm — , I -10 dem — J ‘!
-20 dBm ’ i -20 dBm
SPURIOUS_LINE_ABS f 1‘ | SPURIOUS_LINE_ABS_ \
-40 dBm - *\W -40 dBm | T
-50 dBm R 50 dem
o | )
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773,24376 MHz -59.59 dém -24.59 de 763.000 MHzZ 775.000 MAz 6.250 kHz 773.74725 MAz -50.66 dbm -24.66 de
775.000 MHz 775.900 MHz 100,000 kHz 775.93482 MHz -47.71 dém -34.71d8 775.000 MHz 775.900 MHz 100.000 kHz 77524500 MHz -47.30 dBm -34.30 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92183 MHz -53.54 dBm -40.54 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97727 MHz -52.67 dBm -39.67 d&
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 19.99 dBm -10.01 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 19.67 dBm -10.33 dB
788.000 MHz 788,100 MHz 30.000 kHz 78807807 MHz -53.13 dBm -40.13 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.09306 MHz -51.39 dBm -38.39 dB
788.100 MHz 793.000 MHz 100.000 kHz 789,32133 MHz -46.95 dBm -33.95 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,10245 MHz —46.20 dBm -33.20 dB
793.000 MHz 806,000 MHz 6.250 kHz 796.57792 MHz -50.55 dém -24.55 dB 793.000 MHz 806.000 MHz 6.250 kHz 804,43506 MHz -59.59 dBm -24.59 dB
) J [ j

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto FFT

Sp

m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 de Mode Auto FFT

@1 AvgPwr @1 AvgPwr
Limit Gheck BAES Limit Gheck PAES
20 dble—fRURIONS | INE ABS BAKS 20 dhipe—$PURIOUS | INE ABS paRg
10 dem 10 dém
. Lo ns
0de okt el 0 dBm - !
-10 dam - J| { -10 dem — j |
-20 dBm : - -20 dBm
| “ } \
A dn S meane
SPURIOUS_LINE_ABS ] | SPURIOUS_LINE_ABS_ [ \\h
40 dam ~ 40 dBm T la
-50 dBm Jr/ -50 dBm i‘“r{w
el "
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77483816 MHz -58.83 dém -23.63 d& 763.000 MHz 775.000 MHz 6.250 kHz 763,17383 MHz -59.59 dBm -24.59 dg
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -41.65 dém -28.69 dé 775.000 MHz 775.900 MHz 100.000 kHz 77569096 MHz -47.44 dBm -34.44 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -44.38 dBm -31.38 dB 775.200 MHz 776.000 MHz 30.000 kHz 775.99156 MHz -52.76 dBm -39.76 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.28571 MHz 5.91 dBm -24.09 d& 776.000 MHz 788.000 MHz 100.000 kHz 793,97802 MHz 6.47 dBm -23.53 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -47.81 dBm -34.81 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.03052 MHz -41.24 dbm -28.24 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.,25420 MHz -42.92 dBm -29.92 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,52832 MHz -35.60 dBm 22,60 dB
793.000 MHz 806,000 MHz 6.250 kHz 794.27922 MHz -50.50 dém -24.50 dB 793.000 MHz 806.000 MHz 6.250 kHz 800.16234 MHz -59.33 dBm -24.33 dB
Y
] w I r3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 13 / 5MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm  Offset 11.50 dB

SGL Count 100/100

Mode Auto FFT

Ref Level 30.00 dBm Offset 11.50 d&
SGL Count 100/100

Mode Auto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
20 :hmu SOURTOLIS INE ABRS DPAKS 20 dbHre G HURLALLS, InE ABS o
10 dBm |ﬂ 10 dBm
0de JE 0dem
-10 d8m = -10 dem: —
-20 dem f i 20 dem
SRURIGUS_LINE_ABS f \ ﬂ | SPURIGUS_LINE_aBS_
I
-40 dBm -40 dBm
LN
-50 dBm s S | -50 dBm
s | .
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 763.13786 MHz -59.41 dém -24.41 dB 763.000 MHz 775.000 MAz 6.250 kHz 770.13886 MHz “50.51 dBm “24.51 dB
775.000 MHz 775.900 MHz 100.000 kHz 77500045 MHz -47.44 dém -34.44 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.12902 MHz -47.77 dBm -34.77 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95919 MHz -53.47 dBm -40.47 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.95995 MHz 53.73 dBm ~20.73 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.36064 MHz 17.01 dém -12.99 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 16.14 dBm -13.96 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz -53.21 dém -40.21 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.03561 MHz -52.78 dBm -39.78 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.21014 MHz -46.78 dBm -33.78 dB 788,100 MHz 793,000 MHz 100.000 kHz 788,84650 MHz -45.31 dBm -32.31 d8
793.000 MHz 806.000 MHz 6.250 kHz 80535714 MHz -59.53 dém -24.53 d8 793.000 MHz B06.000 MHz 6.250 kHz 802.82458 MHz -59.45 dBm -24.45 dB
Y
i [ i )
Date: 29.MAY.2024 23:45:30
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrur Sp m v
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto FFT ReflLevel 30.00 d&m Offset 11.50 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck BAES Limit Gheck PABS
20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipe—$RURLOUS LINE ABS DABS
10 dem 10 dém
- S o dam P )
-10 d8m — ‘ ]‘l -10 dem: — | ‘I
-20 dBm ; -20 dem
o ] | . ﬂ \
SPURIOUS_LINE_ABS j \ | SPURIOUS_LINE_ABS_ /{ '\\
-40 dam = -40 dBm ‘I
™ A
50 dBm r ""‘-'\r -50 dBm et
o, "
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.62238 MHz -59.40 dém -24.40 dB 763.000 MHz 775.000 MAz 6.250 kHz 774,44256 MHz -50.40 dbm -24.40 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -44.62 dém -31.62 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.44550 MHz -47.27 dBm -34.27 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -48.35 dBm -35.35 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.92922 WHz ~53.11 dBm 20,11 de
776.000 MHz 788.000 MHz 100.000 kHz 77884715 MHz 4.48 dém -25.52 dB 776.000 MHz 788.000 MHz 100.000 kHz 784.69730 MHz 3.72 dBm -26.28 dB
788.000 MHz 788,100 MHz 30.000 kHz 78807757 MHz -49.59 dém -36.50 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.01833 MHz -43.26 dBm -30.26 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -44.24 dBm -31.24 dB 785,100 MH= 753,000 MHz 100,000 kHz 766, 26888 MH= 38.86 dbm Z25.86 db
793.000 MHz 506,000 MHz 6.250 kHz 796.95455 MHz -59.47 dém -24.47 dB 293.000 MHz 806.000 MHz 6.250 kHz 796.07143 MHz 59.36 dBm 24.36 dB
Y
)i [ i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 13 / 10MHz / QPSK

LTE Band 13 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

T

SGL Count 100/100

Ref Level 30,00 dém Offset 11,50 dB

Mode Auto FFT

oo )

SGL Count 100/100

Ref Level 30.00 dém

Offset 11.50 dB Mode Auto FFT

@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS

20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS paks

10 dem 10 den

T | —

0 dBm J"'M " 0 dBm IF"‘"'W et

-10 dem , ‘E -10 dBm J ‘[

20 d8 -20 dBm |

/ \ ] |

SPURIOUS_LINE_ABS SPURIDUS_LINE_ABS 7 “\Tﬁ
B / r—\‘\\ I

-40 dBrv \\‘—‘m 40 dBm:

-50 dBm J -50 dBm |’/

Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.52208 MHz -59.15 dBm -24.15 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.00400 MHz -59.50 dém -24.59 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -41.28 dBm -28.28 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -42.96 dBm -29.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -44.35 dBm -31.35 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97687 MHz -46.55 dBm -33.55 d8
776,000 MHz 788.000 MHz 100.000 kHz 782.34765 MHz 4,01 dBm -25.00 dB 776,000 MHz 788.000 MHz 100.000 kHz 784.50549 MHz 4,54 dBm -25.46 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.03392 MHz -35.88 dBm -22.88 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.05250 MHz -37.71 dBm -24.71 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.27867 MHz -31.28 dBm -18.28 dB 788,100 MHz 793.000 MHz 100.000 kHz 786.27867 MHz -33.17 dBm -20.17 d&
793,000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -59.23 dBm -24.23 dB 793,000 MHz 806,000 MHz 6.250 kHz 793.13636 MHz -50,38 dBm -24,38 d&
T bl
L L J o L 1 J L

28.MAY.

LTE Band 13 / 10MHz / 64QAM

LTE Band 13 / 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

o
Ref Level 30.00 d&m  Offset 11,50 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 11.50 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS
10 dem 10 demr
0 dBm- s 0 dBm rw - -
-10 dem I‘ ‘[ -10 dBm J ‘[
-20 d8 ] ! -20 dBm ;
. ] \ . / \
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS ] \
8 ~ / e
-40 dem I ] ~40 dBm I ]
-50 dBm "’” 50 dBm i“"
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.98701 MHz -59.36 dBm -24.36 dB 763.000 MHz 775.000 MHz 6.250 kHz 765.37962 MHz -59.54 dBm -24.54 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -46.57 dBm -33.57 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -46.56 dBm -33.56 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98327 MHz -49.19 dBm -36.19 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -51.68 dBm -38.68 dB
776,000 MHz 788.000 MHz 100.000 kHz 780.56144 MHz 2,72 dBm -27.28 dB 776,000 MHz 788.000 MHz 100.000 kHz 783.04206 MHz 0.90 dBm -20.10 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.04121 MHz -41.16 dBm -28.16 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.09266 MHz -44.18 dBm -31.18 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.16119 MHz -36.35 dBm -23,35 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.44510 MHz -39.35 dBm -26.35 dB
793,000 MHz 806.000 MHz 6,250 kHz 796.13636 MHz -58.92 dBm -23.92 db 793,000 MHz 806.000 MHz 6,250 kHz 801.82468 MHz -50,05 dBm -24,05 d&
— _— — —_—
JL ) L ] L ) e

9.MAY.2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

Conducted Spurious Emission

LTE Band

13 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS Limit fheck PAES
10 king _SPURIOUS_LINE_ABS PABS _1n Al _BPURIOUS_LINE_ABS
S_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
R RN P e S [ . i R At s e it | i )
-50 dBm -50 dBm
-70 dBm
-80 dBrm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 763.000 MHz 100.000 kHz 632.16822 MHz -56.66 dBm -43,66 dB 30.000 MHz 763.000 MHz 100.000 kHz 618.29101 MHz -56.49 dBm -43.49 dB
806,000 MHz 1.000 GHz 100.000 kHz 907.36391 MHz -56.25 dBm -43.25 dB 806,000 MHz 1,000 GHz 100.000 kHz 918.61310 MHz -56.21 dBm -43.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -44.48 dBm -31.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -44.51 dBm -31.51 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.70978 GHz -41.25 dBm -28.25 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99085 GHz -41.30 dBm -28.30 di
T bl
: 20.MAY.2024
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 sugPwr
Limit (Lhmk PAES
i PABS
10 Elféne lF‘UI'«']OLJS LINE_ABS
| SPURIOUS_LINE_ABS_
-20 dBs
-30 dBr
-40 dém »
~ prmaety e T
-50 dém
-70 dBém
-80 dém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 603 82744 MHz -56.82 dém -43.82 dB
B06.000 MHz 1.000 GHz 100.000 kHz 889.76281 MHz -56.22 dim -43.22 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -44,38 dBm -31.38 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.04086 GHz -41.29 dBém -28.29 d&
v
JL J
Date: 29.MAY.2024 23:30:02
TEL : 886-3-327-3456 Page Number : A8-13 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 13 / 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset

11.50 de

Mode Auto Sweep

(@1 svgPwr

Limit ¢heck
10 éé'l'\p PURIOUS

INE_ABS

1
| SEURIOUS_LINE_ABS_

-20 dBs

-30 de

-40 dBém

-50 dém

-70 dBém

-80 dém

-90 dém

Start 30.0 MHz

33004 pts

Stop 8.0 GHz

Spurious Emissions
Range Low |

Range Up

RBW [

Frequency

Power Abs

ALimit

30.000 MHz
B06.000 MHz
1,000 GHz
3.000 GHz

763,000 MHz
1.000 GHz
3,000 GHz
8,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

75129721 MHz
850.29368 MHz
1,55561 GHz
7.72328 GHz

-56.81 dBém
-56.23 dBm
-44,59 dBm
-41.20 dBm

-43.81 d8
-43.23 dB
-31.59 d8
-28.20 dB

5T

JL

Date: Z9.MAY.Z2024 23

:54:26

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0176
40 Normal Voltage 0.0165
30 Normal Voltage 0.0054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0045
-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0109
20 Maximum Voltage 0.0120
20 Normal Voltage 0.0000
20 Battery End Point 0.0054
Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3D2703-02B

LTE Band 14

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 14 / 5MHz

RB Size Full RB

16QAM 64QAM 256QAM

Middle CH 4.23

Full RB Full RB Full RB

Limit: 13dB
Result

Mode

5.45 6.32 6.55

PASS

Mod. QPSK

LTE Band 14 / 10MHz

RB Size

16QAM

64QAM 256QAM

Full RB

Middle CH 4.17

Full RB

Full RB Full RB

5.45

Limit: 13dB
Result

6.20

6.58

PASS

LTE Band 14 / 5MHz / QPSK

LTE Band 14 / 5MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB
Spectrum &2 (=
Ref Level 30.00 dém  Offset 11.60 o8
o _att 30.de_AQT Zms @ RBW 5 MHz
@153 view v
e Sa . § ‘““*—..‘
0.1 0.1 T
0,01 0,01 -
i §
1 \
1E- 1E- I"‘
W '\
CF 793.0 MHz Maan Pwr + 20.00 dB CF 793.0 MHz Maan Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000 Complementary Cumulative Distribution Function samples: 130000
Mean | Peak |  crest | 10% | 104 | 0.a% | 0010 | Mean Peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 | 22.24dBm | 26.56 dBm 4.3 dB 2.45 d8 403 dB 4.23 db 4.32 dB Trace 1 [ 21.26 dem | 26.98 dém 5.60 db 3.01d8 457 dB 5.45 o8 5.57 di
)i R T )i QoD
LTE Band 14 / 5MHz / 64QAM LTE Band 14 / 5MHz / 256 QAM

Middle Channel / Full RB

Ref Level 30.00 dam  Offset 11.50 de

Middle Channel / Full RB

) s

yectrum -
Ref Level 30.00 dém  Offset 11.50 d&
30 dB_AQT 2ms & RBW § MHz | 30 dB_AQT 2ms & RBW § MHz
@153 view @153 view
=l
0.1 0.1
001 001
1E- - 1E-
4
§
|
| |
L
\ |
E05: - E05: T
!
CF 793.0 MHz Maan Pwr + 20.00 dB CF 793.0 MHz Maan Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000 Complementary Cumulative Distribution Function samples: 130000
Mean | Peak |  crest | 10% | 104 | 0.a% | 0010 | Mean Peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 | 20.28 dm | 27.11 dém .53 dB 3.04dB 5.10 d& 6,32 db .67 dB Trace 1 | 16.30 dem | 26.24 dBm 7.54 dB 2.95 d8 5.10 d8 .55 db 7.51dB
)i [ )i [T

FAX : 886-3-328-4978
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LTE Band 14 / 10MHz / QPSK LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dém  Offset 11.50 d& Ref Level 30.00 dém  Offset 11.50 d&
o att 30 dB_AQT 2ms & RBW 10 MHz o att 30 dB_AQT 2ms & RBW 10 MHz
@153 view @153 view
RN
00 . 00
i AN 41 AN
‘| 5 v 5
. f !
1E- - 1E- v
1E 164 t
[CF 793.0 MHz Maan Pwr + 20.00 dB [CF 793.0 MHz Mean Py + 20.00 dB
‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean | Peak |  crest | 10% | 104 | 0.a% | 0010 | Mean Peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 | 22.21dem | 26.45 dBm 4.26 0B 2.35 dB 394 dB 4.17 db 4.26 0B Trace 1 | 21.16 dem | 26.79 dém 5.63 db 3.04 d8 450 dB 5.45 o8 5.55 dB
— — — —
JL J [ EECERE ] JL J [ EECRERE ]

LTE Band 14 / 10MHz / 256 QAM
Middle Channel / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dém  Offset 11.50 d& Ref Level 30.00 dém  Offset 11.50 d&
o att 30 dB_AQT 2ms & RBW 10 MHz o att 30 dB_AQT 2ms & RBW 10 MHz
@153 view @153 view
- o
%
00 00
N
5 ~ ~
- N
1E- 1E-
i \
1 LY 5
| N
1 ¢ 1 ;
{ |
1| j
1€ : 1E-
[CF 793.0 MHz Maan Pwr + 20.00 dB [CF 793.0 MHz Mean Py + 20.00 dB
‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean | Peak |  crest | 10% | 104 | 0.a% | 0010 | Mean | Peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 | 20.26 dem | 27.04 dBm .76 0B 3.04 d8 5.16 d& .20 db .61 0B Trace 1 | 16.25 dem | 26.28 dém 756 db 3.07 dB 5.19 d8 .58 b 7.62 db
— — —
JL J [ [ CEEEREEN ] JL

] (T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.07 | 493 | 9.91 9.81 - - - -
Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 5.1 500 | 9.73 | 9.89 - - - -
TEL : 886-3-327-3456 Page Number : A9-3 of 29

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02B

LTE Band 14

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

G o
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att 0 dE SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.82 dBm) ™M1[1] 5.57 dBm)
793.01000 MH?Z| 793.19000 MHz
= ndB 26.00 dB @ ndB 26.00 dB
ad Vel - e i 5.075! i v A P f 5
104 f B Wy 075000000 MHz 104 WAy 4.935000000 MHz|
] Q factor Y 156.3 T Q factor | 160.7
|
od 0d |
¥ v
-tod 04 7 %
t" \.
20 d — — 20 d C
— — B PSP
. ., e ~
=3 B - ot
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 793.01 MHz 15.82 dem ndB_down 5.075 MHz M1 793,10 MHz 15.57 dsm ndB_down 4,935 MHz
TL 1 780.453 MHz -10.40 dBm ndd 26.00 dB T1 L 790.493 MHz -10.24 dam ndd 26.00 dB
T2 1 795.527 MHz -10.22 dém Q factor 156.3 T2 1 795.428 MHz -10.50 d8m Q factor 160.7
L I 4 L [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18,41 dBm| ™Il 17.45 dBm|
ML 795.3580 MHzZ| 788.7440 MHz
20 20
A o B 26.00 dB ndg 26.00 dB
104 i L A Bl bl 9.910000000 MHZz 104 B My, 9.810000000 MHz|
] Q factor ‘\ 80.3 7 Q factor 1 80.4
/ /
i i [ L
o 0
T Y i 1
Y ’ i ¥
04 - * -10 1 -
\_ A A .
20 d = 20 dBm — = doe —
o — -
- -30
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 795.358 MHz 18.41 dBm ndB_down 9.91 MHz M1 TBE. 744 MHZ 17.45 dBm ndB_down 9,81 MHZ
TL 1 786.145 MHz -8.09 dBm ndd 26.00 dB T1 L 788,165 MHz -7.90 dBm ndd 26.00 dB
T2 1 798.055 MHz -7.89 d8m qQ factor 80.3 T2 1 797.995 MHz -8.68 dem qQ factor 80.4
L JL J o L JL J e

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 58 dBm)| ™M1[1] 15.24 dBm)
790.91200 MH?Z| 796.0970 MHz
= i ndB 26.00 dB @ ndB ; 26.00 dB
104 LR Py, L P 5.115000000 MHZ| 104 — B e 9.730000000 MHZ|
T Q factor \ 154.6 Q factor \ 81.8
0 d : 0 d 4
-10 3 -10 d ¥ L3
20 df — - " 20 df - \‘
] 1 g J -

o A U N Pavs AN RCAYAYA
=il [0 M
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result

ML 1 790.912 MHz 13.58 dem ndB_down E.115 MHz M1 L 796.097 MHZ 15.24 dBm ndB_down 9,73 MHZ

TL 1 780.433 MHz -12.55 dam ndd 26.00 dB T1 L 7B8.0B5 MHz -10.95 dbm nd8 26.00 dB

T2 1 795.547 MHz -12.27 dém Q factor 154.6 T2 1 797.815 MHz -10.07 d8m Q factor 81.8

L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 14

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum = i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.29 dBm) 11 dBm)
794.96800 MHzZ| 789.0840 MHz
= ndB M1 26.00 dB @ T 26.00 dB
w0 Byt 5.005000000 MHZ| 0d - S 9.890000000 MHZ|
- Ir" TR T S [T T N \ 158.8 - ! 79.8)
0 dBm ; T 0 dam.
/
-10 dam —~ A~ -10 dam:
! Y
20 dBm Y 20 dém
/ \
-30 dBm—mtr—r |24 e - e
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 794.958 MHz 12.29 dBm ndB_down E5.005 MHz ML 7B9.0E4 MHZ 13.11 dBm ndB_down 9,89 MHZ
TL 1 780.483 MHz -13.69 dm nd8 26.00 dB T1 L 7B8.025 MHz 50 dBm nd8 26.00 dB
T2 1 795,498 MHz -13.74 dam qQ factor 156.8 T2 1 797.915 MHz 0 dem qQ factor 73.8
4 L S JL 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

Occupied Bandwidth

LTE Band 14 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.52 4.49 9.05 9.07 - - - -
Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.47 4.51 9.03 9.05 - - - -
Page Number 1 A9-6 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 14

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.68 dBm)
795.06800 MHZ]
= Briy 4.525474525 MHz @ 4.495504496 MHz
0 (AL ivnafion, I\ \
10d —_— - 10d
/ |
0 dl [ 0 df 13
7 N F, \
!/ Y / \
-10 d - -10 de
/ s
f ' /
204 20 d = 0
o ey M e
\ .
30, B VAT, Ik —
-40 d -40 d
50 df 50 d
&nd -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 794,588 MHz 15.53 dam ML 795,068 MHZ 14.68 dam
T1 1 790.74225 MHz 9.53 dBm Oce Bw 4.525474525 MHz T1 L 790.75225 MHz 9.90 dBm Oce Bw 4.495504496 MHz
T2 1 79526773 MHz 10.50 dam T2 1 795.24775 MHZ 9.93 dam
L I 4 [S JL 4 -
ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) 16.17 dBm)
- 1 791.5010 MHz - 794.0380 MHz,
[N R = e REFBY 050049051 MHz| ThAs 2.070929071 MHz]
10d 104 7
{ { \
o d 0 di / \
i ’-’ 4
-10 df - -10 d " \,‘
/
20d S += v — = _
S A e
| e N\
0
-40 d -40 d
50 df 50 d
&nd -60 di
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 791,501 MHz 17.32 dam ML L 794,838 MHz 16.17 dam
T1 1 788.4545 MHz 12.62 dBm Oce Bw 9.050943051 MHz T1 L 7B8.4645 MHz 10.30 dBm Oce Bw 9.070929071 MHz
T2 1 747.5158 MHz 11.51 dam T2 1 797.5355 MHz 10.21 dom
L I 4 L [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.31 dBm) ™M1[1] 16.20 dBm)
81900 MHz 789.1840 MHz,
= f) 4.475524476 MHz @ 9.030969031 MHZ
I S - - 12
w0 . S LN SN PR 0d ;
) 1 \
od 0 di \
/ /
10dl . 10 df
R i E
204 .
/ 3\ W/ VAR
o N / "y WV M o
AP P
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 793,818 MHz 14,31 dam ML 7B9.184 MHz 16.20 dam
T1 1 790.76224 MHz 8.36 dBm Oce Bw 4,475524476 MHz T1 L 88,4845 MHz 9.25 dBm Oce Bw 9.030969031 MHz
T2 1 79523776 MHz 8.31 dam T2 1 797.5155 MHz 8.92 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A9-7 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 14

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

trum b ctrum =
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 11.6a dBm) ™M1[1 14.28 dBm)
794.29900 MHz N 788.7240 MHz,
= Occ@y 4.515424515 MHz @ . 9.050949051 MHZ
10d B .4 104 Fa O ~
10 o e ~— g = A 10
7 % / ¥
0 dBm: / b 0 dam ! *
/ AY / Y
-10 dBm -10 dBm:
Vs hY / \
/ \ / A\
20 dom 20 dem ¢
/ / \
/ - ~ f . -
30 R i 450 dbepy = : = 7
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 794,293 MHz 11.63 dam ML 7BE.724 MHZ 14,28 dam
T1 1 790.76224 MHz 5.66 dBm Oce Bw 4.515484515 MHz T1 L 88,4845 MHz 8.45 dBm Oce Bw 9.050949051 MHz
T2 1 79527772 NHz 5.12 dam T2 1 797.5355 MHz 5.93 dam
L L J q ) o wa

TEL : 886-3-327-3456

FAX : 886-3-328-

4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

(%]

Ref Level 30.00 dBm  Offset 11.50 dB

SGL Count 100/100

Mode Auto FFT

Spectrum

Ref Level 30,00 dém  Offset 11.50 db
SGL Count 100/100

Mode 4uto FFT

LINE_ABS_ | | [ \

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PAES
20 dh’_[_n-! EPURIOUS INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS_LINE_ABS PASS 4
10 dBm 10 dBm |nl
‘ 0 dBm H
-10 dBm I i

[ SPURIOUS_LINE_ABS_
f \ -20 dem i
- J.‘ \\ -30 dBm .Jr \
-40 dBm ,’ “"V\ -40 dBm
nn R e aroh rercr ]
40 dBmL | ‘ ey gt kT o [y oot
-60 dBm -60 dBm [ J
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769.000 MHz 100.000 kHz 758.24725 MHz -46.55 dBm -33.55 dB 758.000 MHz 769.000 MHz 100.000 kHz 759,31312 MHz -46.90 dBm -33.90 d&
769.000 MHz 775.000 MHz 6.250 kHz 772.62369 MHz -58.83 dBm -23.83 dB 769.000 MHz 775.000 MHz 6.250 kHz 772,54545 MHz -59.30 dBm -24.30 dB
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -15.97 d&m -2.97 d& 775.000 MHz 788.000 MHz 100.000 kHz 775.95455 MHz -46.23 dBm -33.23 d8
788.000 MHz 799.000 MHz 100.000 kHz 788.34615 MHz 21.87 dBm 13 dB 788.000 MHz 799.000 MHz 100.000 kHz 707,68681 MHz 21.47 dem —3.53 dp
799.000 MHz 806.000 MHz 6.250 kHz 805.,93357 MHz -59.08 dBm -24.08 dB 709.000 MHz 806.000 MHz 5.250 kHz 799.00350 MHz 55.06 dbm 20.06 dB
Y
Il v j [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm  Offset 11.50 dB

SGL Count 100/100

Mode Auto FFT

Spectrum

Ref Level 20,00 dém Offset 11.50 db
SGL Count 100/100

Mode Auta FFT

i ;

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck
0 dblfe_$EURIOUS }INE_ABS PABS 20 gblfe—8RURIOUS LINE ABS BASS
10 dBm 10 dBm
ode I 0 dem [ \
-10 d8m -10 dBm
SPURIOUS_LINE_ABS_ N [ SPURIOUS_LINE_ABS_ } !
-20 d8m -20 dem ] t
30 dem I \ 30 dBm / \
40 dem \\ -40 dBm
[ ernfrtniog MMMM WM“-W] [ R et MM”’J LY
T ne I ‘ i s = [ \
-60 dBm 60 dBm I .| W
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
758.000 MHz 769.000 MHz 100.000 kHz 759.15934 MHz -46.84 dBm -33.84 dB 756.000 MHzZ 769.000 MHz 100.000 kHz 758.32418 MHz ~46.57 dbm
769.000 MHz 775.000 MHz 6.250 kHz 773.73513 MHz -50.29 dém -24.20 dB 269.000 MHz 775.000 MHz 5.250 kHz 772,17383 MHz -58.01 dBm
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -22.54 dém -9.54 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.31818 MHz -44.62 dBm -31.62 dB
788.000 MHz 799.000 MHz 100.000 kHz 790.22527 MHz 7.67 dBm -22.33 dB 788.000 MHz 799.000 MHz 100,000 kHz 7065,08242 MHz 7.89 dBm 22,11 dB
799.000 MHz 806,000 MHz 6.250 kHz 800.55385 MHz -53.55 dém -18.55 dB 799.000 MHz 806.000 MHz 6.250 kHz 799,01748 MHz -45.30 dBm -10.30 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.
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Report No. : FG3D2703-02B

LTE Band 14 / 5SMHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur mr)|| Spectrum 7

Ref Level 20.00 dém  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dg Mode Auto FFT

SGL Count 100/100 SGL Count 100,100

@1 AvaPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PAES

o0 HEFJH BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS

10 dBm 10 dBm Ini

ode { 0 dBm | l

-10 dem -10 dBm |

SPURIOUS_LINE_ABS_ \ [ SFURIOUS_LINE_ABS_ [ |

-20 dgm , \ -20 dem r

-30 dBm ] ,]“ -30 dem /I L\

40 dBm Jj‘ 5 40 dBm

Ao [ e e hﬂ“ AT - Py Mﬂ*«w"’r }

e e l J a2 it e e O by u Tt S

60 dem s -60 dBm I J

Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.52088 MHz -46.28 dBm -33.23 d8 756.000 MHz 769.000 MHz 100.000 kHz 759.04945 MHz ~45.93 dbm -32.93 db
768.000 MHz 775,000 MHz 6.250 kHz 771.37931 MHz -59.28 dém -24.29 de 769.000 MHz 775.000 MHz 5.250 kHz 774.47552 MHz -59.23 dBm -24.23 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -17.53 dém 775.000 MHz 788,000 MHz 100.000 kHz 775,52597 MHz -46.20 dBm -33.20 dB
786,000 MHz 799.000 MHz 100,000 kHz 768,32418 MHz 20.76 dBm 788,000 MHz 799,000 MHz 100,000 kHz 797,68681 MHz 20.67 cBm -9.33 db
799.000 MHz 205.000 MHz 5.250 kHz 80154196 MHz -58.97 dém -23.07 d& 759.000 MHz 806,000 MHz £.250 kHz 7599.01748 MHz -55.11 dBm -20.11 dB

Y
Il j [ i
Date: 30.MAY 024 15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 20.00 dém  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,50 de Mode Auto FFT
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.99451 MHz -46.57 dBm -33.57 dB 756.000 MHz 769.000 MHz 100.000 kHz 758.00548 MHz ~46.08 dbm -33.08 db
768.000 MHz 775,000 MHz 6.250 kHz 773.87406 MHz -59.42 dém -24.42 d 769.000 MHz 775.000 MHz 5.250 kHz 774.78122 MHz -59.38 dBm -24.38 dB
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -22.22 dém -9.22 d 775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -42.72 dBm -29.72 dB
788.000 MHz 799,000 MHz 100000 kHz 789.23626 MHz 6.38 dBm -23.62 dB 788 000 MH= 799,000 MHz 100.000 kHz 704 90451 MHe 37 dBm 2363 db
799.000 MHz 205.000 MHz 5.250 kHz 79901049 MHz -53.49 dém -18.49 dB 759.000 MHz 806,000 MHz £.250 kHz 759910839 MHz -46.37 dBm -11.37 dB
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